
WEST BENGAL MEDICAL SERVICES CORPORATION LTD.
(Wholly owned by the Government of West Bengal)

Swasthya Sathi, GN-29, Sector-V, Salt Lake, Kolkata-700 091.

NOTICE INVITING TENDER DOCUMENTS FOR

Comprehensive Annual Operation & Maintenance (with
manpower & consumables) Contract of the One no of Sewage
Treatment Plant (of capacity 235 KLD) at Coochbehar Govt.

Medical College, Coochbehar

(NIT Reference No. :- WBMSCL/NIQ- 152/2021, Dated – 24/05/2021)



WEST BENGAL MEDICAL SERVICES CORPORATION LIMITED
(Wholly Owned by the Government of West Bengal)

Registered Office: SwasthyaSathi, GN-29, Sector-V, Salt Lake, Kolkata-700091
Phone: 033-4034-0300 ◊ Email: info@wbmsc.gov.in ◊ website: www.wbmsc.gov.in
[...]
on the work.

Clause 67. Contractor will be responsible for the payments of all water charges payable to
the Corporation Municipality / Panchayat or any other water works authority including a
Government Department concerned.

Clause 68. If the contractors shall desire an extension of the time for completion of the work
under clause 5 of the contract, no application for such extension will be entertained if it is
not received in sufficient time to allow the Executive Engineer to consider it and the
Contractor will be responsible for the consequences arising out of his negligence in this
respect.

Clause 69. The Contractor will have to leave ducts in walls and floors to run conduit or
cables, where necessary, and he will not be entitled to any extra payment on this account.

Clause 70. Contractors in the course of their work should understand that all materials
obtained in the work of Dismantling, Excavation, etc., will be considered Government
property and will be disposed of to the best advantage of Government.

Clause 71. In case of very special case of circumstances, if any Departmental materials are
issued, there may be delay in obtaining the materials by the Department and the Contractor
is, therefore, required to keep himself/herself in touch with the day to day position
regarding the supply of materials from the Engineer-in-charge and to so adjust the progress
of the work that his labour may not remain idle nor may there be any other claim due to or
arising from delay in obtaining the materials. It should be clearly understood that no claim
whatsoever shall be entertained by the Department on account of delay in supplying
materials.

Clause 72. No compensation for any damage done by rain or traffic during the execution of
the work will be made.

Clause 73. Whenever a work is carried out in municipal area, electric lights or electric
danger signals whenever available shall be provided by the contractors on the barriers as
well as paraffin lights. Facilities for the electric connection will be made by this Department
but the Contractor will bear all the expenses.



27

Clause 74. The Contractor should quote through rate inclusive of cost of materials and
carriage to place of working.

Clause 75. The Contractors should give complete specifications showing the method of
execution and the quantity and quality of materials they intend to use per hundred square
metre area.

Clause 76. In cases where water is used by the Contractor he will be required to deposit  in
advance with the Executive Engineer the charges for water which are to be calculated in
accordance with the schedule of miscellaneous rates in the Canal Act.

Clause 77. It must be clearly understood by the Contractor that no claim on account of
enhanced rates on those already accepted, due to fluctuations arising out of any situation
will be entertained during the currency of this contract for the work as per schedule
attached to the agreement and the additional work, if any, under Clause12 of the contract.

Clause 78. In the event of emergency the Contractor will be required to pay his labour
everyday and if this is not done, Government shall make the requisite payments as would
have been paid by the contractor and recover the cost from the contractors.

INCONVENIENCE OF THE PUBLIC

Clause 79. The Contractor(s) shall not deposit material on any site which will seriously
inconvenience the public. The Engineer-in-charge may require the Contractor(s) to remove
any materials, which are considered by him to be a danger or inconvenience to the public or
cause them to be removed at the contractor’s cost.

Clause 80. The Contractor undertakes to have the site clean, free from rubbish to the
satisfaction of the Engineer-in-charge. All surplus materials, rubbish etc. will be removed to
the places fixed by the Engineer-in-charge and nothing extra will be paid.

Clause 81. The Contractor shall not allow any rubbish or debris to remain on the  premises
during  or  after  repairs,  but  shall  remove  the   same   and   keep   the  place neat and tidy
during the progress of the work. The Engineer-in-charge may get the site premises cleared
of debris etc. And recover the cost from the bill of the contractor, if the latter shows
slackness in observing this clause.

Clause-82. Construction materials brought at site shall not be stacked at random. The
contractor shall stack all these materials as directed by the Engineer-in-charge.

INTERPRETATION OF CLAUSES

Governor means the Governor of the State of West Bengal and his/her successors.
The Government means Government in the concerned Works Department.

The Department means the Secretary of the concerned Department or his/her authorized
representative.

The Divisional Officer means the Executive Engineer of the concerned Works Department
for the time being of the Division concerned, also identified as the Engineer-in-Charge.

The Sub-divisional Officer means the Assistant Engineer of the concerned Works
Department for the time being of the Sub-division concerned. Junior Engineer equivalent to
Section Officer of the Section concerned.

Superintending Engineer in the concerned works Department is the final Authority
regarding Schedule of Rates and also the acceptance of Non-scheduled item rates arrived
on the basis of market rate analysis for supplementary items, and the  authority  for
approval of Reduced Rates and Part Rates. He is also the Tender Accepting Authority for
works of value above Rs. 45.00 lakh and up to Rs. 2.00 crore under existing delegated
power.

Chief Engineer in the concerned Works Department is the technical head of the Directorate
and is also the Tender Accepting Authority for all works of value above Rs.



28

2.00 crore. Excess work over individual items comprising the original  tender  may  be  exceeded
beyond 10% with the  approval  of  concerned tender  accepting  authority  and verified by the
Superintending  Engineer/  Chief  Engineer  subject  to  the  total  value  of  work upon
completion  is  within  the  technically  sanctioned  cost  and  that  there  is  no  major deviation
from original scope of work in the tender. Any supplementary tender/item/work in connection
with the main tender is to be taken up with the approval of the Tender Accepting Authority not
below the rank of Executive Engineer. Such supplementary tenders above 10% of BOQ are to be
executed only with the approval of appropriate Government irrespective of the value of tender.
Words importing the singular number only include the plural number and vice versa.

Irrespective of the accepting authority, Divisional officer shall be the authority signing agreement for all
tenders of value more than Rs. 3.00 lakh up  to  any amount on behalf of the State.

Schedule showing (approximately) materials to be supplied by the Engineer-in-Charge
under clause 10:

Particulars Rates at which the materials will be
charged to the contractor

Place of delivery

Unit Rs. P.

Note 1- The person or firm submitting the tender should see that the rates in the above
schedule are filled up by the Engineer-in-charge on the issue of the form prior to the
submission of the tender.

(Name in full)
*Signature of Contractor/Agency

with official seal containing
Principal office address

(Name in full)
*Signature of Executive

Engineer/Assistant Engineer
on behalf of the Governor of the

State of West Bengal with official
seal containing designation &address

* To be authenticated on each and every page of the contract document by all parties.



OPERATION
&

MAINTENANCE MANUAL
OF

SEWAGE TREATMENT PLANT (BASED ON MBBR)

CAPACITY- 235 KLDSTP

AT
COOCHBEHAR GOVT. MEDICAL COLLEGE,

COOCHBEHAR.



CONTENT

S. NO. DESCRIPTION

1.0 INTRODUCTION

2.0 DESIGN BASIS

2.1 WASTEWATER GENERATION RATE & CHARACTERISTICS

2.2 TREATED WASTEWATER CHARACTERISTICS

2.3 TECHNOLOGY

2.4 PROCESS FLOW DIAGRAM

2.5 TREATMENT PROCESS

2.6 DESIGN CRITERIA

3.0 OPERATION PHILOSOPHY/PROCESS DETAILS
4.0 TREATMENT UNITS

6.0 TESTING & COMMISSIONING

6.1 TESTING / PRE COMMISSIONING

6.2 COMMISSIONING
SEWAGE TREATMENT PLANT-

a) Equalization Tank
b) MBBR Commissioning
c) Secondary Settling Tank
d) Sludge Holding Tank

e) Screw Pump

f) Filter press

g) Multi Grade Filter
h) Activated Carbon Filter

7.0 FOR THE PLANT OPERATOR

7.1 SUMMARY OF MONITORING ACTIVITIES BY OPERATOR

7.2 SAMPLE COLLECTION

7.3 SAMPLING, TESTING & INSPECTION

8.0 OBSERVATIONS

9.0 OTHER PROCESS INDICATORS

10.0 SHUTDOWN PROCEDURES

11.0 OPERATION & MAINTENANCE



3

12.0 PROCESS DISTURBANCES

12.1 IN-BASIN PARAMETERS

13.0 TROUBLESHOOTING

i. Most Common Problems and Probable Solution
of Biological Treatment

ii. Lubrication Section iii.Plant Maintenance
Procedure

13.1 OPERATION & MAINTENANCE SCHEDULE

14.0 RECORDS & REPORTS

15.0 CONTACT DETAIL- OMITTED

16.0 DO’S & DONT’S OF STP

17.0 MAINTENANCE & SAFETY PROCEDURE

I. HAZARDS

II. SAFETY

III. MAINTENANCE

17.1 SPECIFIC SAFETY PRECAUTION

18.0 GENERAL HOUSE KEEPING

18.1 FACTORS GOVERNING HOUSEKEEPING

19.0 PROCEDURE FOR ENVIRONMENTAL CLEARANCE / ACTS

20.0 GLOSSARY

1.0.INTRODUCTION

“Coochbehar Govt. Medical College, Coochbehar, West Bengal” has decided to set up a

235 KLD Sewage Treatment Plant based on MBBR technology. In order to conserve water, the

treated effluent can be used for various purposes. The effluent is to be generated mainly from

industries.

WAPP-Water, Air Pollution and Prevention is committed to providing environment solutions

to urban/rural India. Since 1996, WAPP has been providing solutions for water, energy, waste

and environment management to numerous hotels, hospitals, housing societies, industries

and commercial complexes. Our prime objective is to provide innovative solutions to protect

environment and we call it “Eco-Innovision”.



4

WAPP is specializing in the field of Industrial wastewater and Sewage Treatment and offers

customized solutions to its clients.

Wastewater Treatment Technologies being offered by WAPP are:

a) Extended Aeration (EA)

b) Sequential Batch Reactor (SBR)

c) Submerged Aerated Fixed Film (SAFF)

d) Anaerobic Treatment (AT)

e) Chemo Autotrophic Activated Carbon Oxidation (CAACO)

f) Moving Bed Bio Reactors (MBBR)

g) Membrane Bio Reactor (MBR)

h) Trickling Filters (TF)

i) Soil Bio Technology (SBT)

j) Biotechnology – Bio-augmentation of wastewater facilities.

We are also continuously working on developing new user-friendly technologies in

collaboration with various reputed Indian Institutions such as IIT's, CSIR, TERI and other

Institutions/Foreign Companies.

2.0.DESIGN BASIS:

The design of STP for “Coochbehar Govt. Medical College, Coochbehar, West Bengal” is

based on the wastewater generation rate and characteristics of wastewater. The wastewater is

generated mainly from domestic sewage. It is proposed to treat the effluent in MBBR reactor,

in order to reduce the level of pollution in the wastewater and make it suitable for various

purposes.

2.1.WASTEWATER GENERATION RATE & CHARACTERISTICS

The total wastewater generation rate and salient characteristics would be as below:

Total effluent generated 235 KLD

BOD (5 days at 20-degree C) 250-300 mg/l

COD 350-450 mg/l

Total Suspended Solids 25-300 mg/l



5

Oil & Grease 20 mg/l

2.2.TREATED WASTEWATER CHARACTERISTICS

The salient characteristics of treated wastewater shall be as follow:

BOD (5 days at 20-degree C) <20 mg/lit

COD <60mg/l

TSS <20 mg/l

Oil & Grease <5 mg/l

2.3.TECHNOLOGY

MBBR treatment is based on aerobic Moving Bed Bio Reactor in which microorganisms

is grown on the moving bed. The media consists of specially designed spiral media. The

benefit of MBBR media is there are least chances of choking and if the system is

designed with reasonable loading rates, the system stability can be better.

WAPP can offer the right selection of process, with the right loading rates, for stability

of process and proven design (by experience), to offer all the advantages of attached

growth processes and long life of the system.

Membrane Bed Bio Reactor based compact system for high-end water quality

applications.

Advantages of MBBR: -
• Maximum Surface Area generated per unit volume.

• Highly efficient multi- purpose media.

• Most efficient weapon for biological treatment.



6

• Provides high oxygen transfer efficiency in wastewater treatment. Chock free and

entire surface exposed for biological treatment.

• Extremely high organic loading rates possible in biological treatment.

• High efficient, hence resulting in energy saving.

• Backwash for cleaning operation simple and easy.

• Reduces plant size and space saving.

• Cost effective, easy to install and maintain.

2.4.PROCESS FLOW DIAGRAM-

Attached with this manual.

2.5.TREATMENT PROCESS
The main components of the process adopted for the treatment includes the following:

• The kitchens, toilets, washrooms and floor washing wastewater collected via gravity in a

collection tank after screening through the bar screen.

• Via submersible pumps, collected screened wastewater is then transfer to Oil & Grease

Trap (OGT), where removal of oil & grease occurs.

• Oil/Grease free screened and equalized wastewater from EQT is transferred into the MBBR

tank through centrifugal Reactor Feed Pump.

• Biological treatment is carried out which is based on aerobic Moving Bed Bio Reactor

(MBBR) in which microorganisms is grown on the moving bed. The media consists of

specially designed spiral media.

• Secondary Clarification of aerated mixed liquor is carried out in Two Secondary Tube

Settlers (SSTs) consisting of PVC tubular media to enhance the settling rate & efficiency.

• Storage and chlorination of clarified water in Chlorine Contact Tank (CCT).

• Further removal of solids is carried out through Multi-Grade Filter (MGF) using fine and

coarse sand as filtering media.

• Polishing and removal of color & odor is done through Activated Carbon Filter (ACF).



7

• After complete treatment soft water is stored in Soft Water Tank (SWT) from where it can be

reused for domestic uses.

• From Secondary Settling Tanks (SSTs) sludge is sent in sludge holding (SHT) from where

sludge fed into filter press through sludge feed screw pump for dewatering.

• De-watering of sludge is done by Sludge Dewatering System (Filter Press).

2.6.DESIGN CRITERIA
The major parameters towards designing of the treatments are as follow:

Source of Wastewater - Domestic sewage

Flow Rate - 235 m3/day

Treatment Process - Moving Bed Bio Reactor

Act and Rules under Which Designing Should Be Done

Permissible limit as prescribed Act & Rules -

1. Environment (Protection) Rules 1986.
2. Water (Prevention & Control of Pollution) Act- 1974

3. Hazardous Wastes (Management & Handling) Rules- 1989

4. Manufacturer, use import and storage and hazardous Micro-organizers, genetically

Engineered Organizations or Cell Rules- 1989

5. The Public Liability Insurance Act- 1991

6. Manual on Sewage & Sewerage Treatment – CPHEEO

7. All standard as laid down by Central Pollution Control Board and any other relevant statutory
authority.

3.0.OPERATION PHILOSOPHY/PROCESS DETAILS-
In order to conserve water, Sewage Treatment Plant has been designed to ensure that the

treated wastewater is well below the permissible limits, under the varying flow conditions

which are typical for such systems and can be used in irrigation and other domestic purposes.



8

The major process steps along with salient technological aspects are described below: -

The wastewater generated from residential sources like kitchen, toilet, and washroom, and

floor washing, sewage is collected through gravity in collection after bar screens. Via

pumping, collected screened wastewater is transferred to OGT where Oil and Grease removal

takes place. Then, Screened and Oil & Grease free wastewater is transferred to equalization

tank (EQT) via gravity. Air is provided in Equalization Tank (EQT) by Disk Type diffuser,

which also serves to maintain the liquor in the completely mixed regime and to keep all the

solids in suspension. After Equalization Tank, wastewater is pumped to single 2 staged

MBBR Tank. The MBBR Tank consists of PVC fill media, which facilitate attached fixed film

growth of microorganisms. Microbial film attached to the PVC media, which oxidize all

biodegradable compounds (Carbohydrate, Fats and proteins) present, that sewage water

flowing to the MBBR media.

The aerobic environment in the MBBR tanks shall be achieved by the use of fine bubble

diffused aeration, which also serves to maintain the liquor in a completely mixed regime. Air

supplied in to MBBR Tank, Sludge Holding Tank and Equalization Tank by twin lobe Air

Blowers 3(2W +1S) and distributed by Disk type diffusers.

The treated wastewater overflows in MBBR Tank and then further overflows to two Secondary

Settling Tanks (SSTs). SSTs consists of tube settler, which is specially designed Tubular

Synthetic PVC media, which enhances the settling rate of the separation of microorganisms

from the treated wastewater. The settled sludge transferred into sludge holding tank on

regular interval of time.

The clarified wastewater from Tube settlers overflows between the scum baffle and overflow

launder into the outlet channel from where it will be discharged in to Chlorine Contact Tank

(CCT) where disinfection through chlorination is practiced.

Clarified and chlorinated wastewater after CCT is pumped by horizontal centrifugal Filter

Feed Pump to the Multi-Grade Sand Filter (MGF), Activated Carbon filter (ACF). In MGF, Fine

& Coarse Sands are used as Filter media. It is used to remove the turbidity and suspended

solids remained after Secondary Settling Tank (SST).

After MGF, treated water passed through Activated Carbon Filter (ACF) for further polishing

takes place.

Water stream from ACF is taken into water softener where hardness removal takes place.

Softener makes water suitable for cooling tower and other uses.



9

The treated effluent water must be disinfected if it is to be recycled. Chlorine in the form of

sodium hypochlorite with free chlorine in the range of 5-12% is being used for disinfection.

Sodium hypochlorite solution is to be dosed in the chlorine contact tank. A minimum

retention time of half an hour and dozes of 3-5 mg/ltr of chlorine is normally desired in the

chlorine contact tanks to achieve a good degree of disinfection. Chlorine kills bacteria in

wastewater and thus reduces the normal development of microorganisms. Since the bacterial

population is lower, putrefactive reactions are reduced if not eliminated entirely.  It is these

bacterial putrefactive reactions which result in odors and all other nuisance conditions in

wastewater.

CONTROL OF DOSING RATE-

As the minimum residual chlorine is desirable in the treated water, very good control of

dosing rate of chemical is desirable. An electronic diaphragm type dosing pump with

adjustable capacities is being used for the dosing. Its operation is electrically interlocked with

the sump pumps in auto mode. Only when the sump pumps deliver raw effluent into the

SSTs, the treated water overflows into the chlorine contact tank. The rate of delivery of

effluent into the SSTs is to be matched with the rate of dosing of chemical and the residual

chlorine has to be checked from time to time.

In Online Chlorination process, Chlorine is added in the form of Sodium Hypochlorite solution.

A free residual chlorine level of 0.2 to 0.4 mg/l will be maintained. Based on a dosage of 3-

5ppm of chlorine, the total consumption of Sodium Hypochlorite (10 % available chlorine) can

be calculated.

Finally treated soft water is collected in Soft Water Tank for cooling tower and other domestic

uses.

The sludge settled in Secondary Settling Tanks (SSTs) shall be disposed off after dewatering

through the sludge dewatering system (Filter Press). This sludge will be fully stabilized and

can be used as manure.

4.0 TREATMENT UNITS:
The plant has been designed with the most optimum utilization of space and sufficient space

availability for the ease of maintenance of the plant.



10

List of Treatment units involved in treatment are:

S. No. Tank Quantity

1
Screen Chamber for Sewage 1

2
Collection Tank 1

3
Oil and Grease Tank 1

4
Equalization Tank 1

5 MBBR Stage I 1

6 MBBR Stage II 1

7
Secondary Settling Tank 1

8 Chlorine Contact Tank 1

9 Multi Grade Filter 1

10 Activated carbon filter 1

11 Filter press for Sludge Dewatering 1

12 Sludge Holding Tank (SHT) 1

5.0 TESTING & COMMISSIONING
Commissioning is initial stage of any treatment plant. Plant should be properly commissioned

so that they operate correctly and within the design parameters. It is essential that the

commissioning process is carried out in a logical and defined manner. The responsibilities of

the staff carrying out the commissioning process should be clearly defined with adequate time

and resources allocated to allow the integrated parts of the installation to be commissioned

correctly.



11

6.1 TESTING/PRE-COMMISSIONING
Before the commissioning starts, firstly we go for the pre-commissioning the plant, in which,

we check all the equipements individually as per their specification and also check individual

units’ performance.

After successful completion of construction and installation of all electrometrical equipment

and instruments, plant need to be commissioned to check the working, efficiency and

performance of all units and equipment as per the data considered during designing stage.

For commissioning of wastewater treatment plant following five steps are taken under

consideration:

1. Panel Test
2. Dry Run Test
3. Wet Run / Hydraulic Test
4. Automation Test
5. Performance Test

During commissioning of any panel, we have to check and ensure the following points:

Physical Test: In physical test, following points must be checked.

• Dimension of panel as per design and drawing
• Electrical continuity of each conductor
• Size of busbar as per the drawing
• Bill of material and rating of components

Electrical Test: In Electrical test, following points must be checked.

Insulation resistance test must be conducted with 500v meggar and the following results

should be obtained:

• Between phase (RY, YB and BR) should be more than 200 Mega ohms.

• Between phase & Neutral (RN, YN and BN) should be more than 200 Mega ohms.

• Between phase & Earth should be more than 200 Mega ohms.
• Between Neutral & Earth should be more than 200 Mega ohms.

In Dry run, all electro mechanical equipment must run without any load to ensure the smooth

running and working of all equipment, during dry run we check the equipment for any

abnormal sound, vibration, heat etc.

After Dry run, wet run test is conducted to test the leakage/ dampness in civil units. In wet

run test all civil unit are filled with water and left for 24 hours to ensure the leakage and

dampness in civil structure. During wet run test, we also check the discharge capacity of

pumps.



12

Automation testing must be done to ensure the working of sensors and programming logic to

control the equipment automatically.

The pre-commissioning process can be broadly divided into three phases-

a. Inventory check of equipment, manuals, tools required and consumables available prior
to start up as:
1. Operation and maintenance manual.

2. A complete set of drawings.

3. A manufacturer’s literature on operation and maintenance of its equipment.

4. Manual and literature deemed appropriate for plant operation and efficiency.

5. Desired laboratory glassware, equipment and chemicals needed for analytical work

process control.

6. Grease and oil needed for maintenance and operation of the equipment.

7.

b. Visual Inspection

The visual inspection should be attended by the commissioning expert, the site in charge and

if possible by the equipment manufacturers` representatives. The in-charge should record the